NUCOR STEEL - BERKELEY

P.0. Box 2259

Mt. Pleasant, S.C.

Phoune: (843) 3356-6000

29464

Sold To: FORTACERO SA DE CV

SPECIFICATIONS: Tested in accordaance with ASTIM specification A6-12/A6M-12 and A370.
: M270-50-05

RASHIO

ASME ¢ SA-36

07a

NL

66600

BLVD CARLOS SALINAS JE KM 8.3
RULE 11 - LAREDO
APODACA,

CERTIFIED MILL TEST REPORT 12/18/12 16:13:31

100% MELTED AND MANUFRCTURED IN THE USA
All beams produced by MNucor-Berkeley are cast and
rolled Lo a [ully killed dand fine grain praclice,
Mercury has not been used in the direct manufacturing of this material,

Customer H.: 1872 - 6
Customer PO: 450094116
B.o.L. H...: 983689

29450 MOS: B

Ship To: NUCOR BERKELEY PORT

HUGER, SC

Quality Manual Rev #26.

ASTM : R992-11:R36-08/A529-05-30/A572-12-50/R709-343M
CSA : G40.21-50w

Description

C10%15.3
040/ oo.oC0"
C250%22.8
012.1920m

C1D0815.3
040 00.00"
C230x%22.8
012.1920m

C10815.3
p40- CO.0DO"
C250%22.8
012.1920m

C10¥15.3
D40’ 00.00"
C250%22.8
012.1920m

Heat#

Grade{s)
Test/Heat JW

1214547
A992-11

1214530
A%92-11

1214528
A992-11

1214526
A992-11

Elongation based on 8*

Yield/
Tensile
Ratio

.84
.84

.85
.86

Tensile
(PSI)
(MPa)

(20,32cm) gauge leagth. ‘N
€I = 26.01Cu+3,88Ni+1.20Cr+1.4951+17,28P-(7.29Cu¥Ni)-(9.10Ni¥P})-33,39(CuxCu)

C Mn P S Si ! Cu Ni CE1
Elong cr Mo Sn B v { Wb AXXEXX CE2
% KXXXXX Ti EXRXXXX XXXAXX N |OXXRRAR CI Pcm
24.456 07 86 013 024 .19 ! 18 .08 .25
07 .01 0100 6poo2 .004 |} ,027 2821
24.94 001 0070 | 4,38 ,1333
355 Pc(s) 217,260 lbs Invi: 0
24.13 .07 .83 .014 029 .22 .20 .06 .24
.06 .01 0111 .0002 .004 | .028 2179
26.13 .001 .0075 | 4,63 .1302
360 Pc(s) 220,320 1bs Invi: 0
23.23 .07 .85 .013 .029 .21 ! .19 .06 .24
.06 .01 0103 .0002 .004 | 031 2837
25.13 .001 L0072 | 4.54 ,1345
552 Pc(s) 337,824 1bs Invh: ]
23.86 .07 .82 013 .030 .21 P19 ,06 24
.06 .01 L0097 .0002 .003 | .028 L2763
23.10 .001 1

260,712 1bs

0 Weld Repair’ was performed. Hg free and no contact with Hg during manufacture.
CE1= CH+(Mn/6)+{(Cr+Mo+V)/5)+({NitCu}/15)

pen = C+{SLi/30)+(Mn/20)+{Cu/20)+{NLi/60)+{Cr/20}+(Mo/15)+(V/10)+5B CE2 = CH{(Mu+Si)/6)+({Cr+Mo+V+Ch)/5)+((NitCu)/15)

I hereby certify that the contents of this report are accurate and
correct, All test results and operations performed by the material

Bruce A. Work
Metallurgist

manufacturer are in compliance with material specifications, and
when designated by the Purchaser, meet apilicable specifications.



NUCOR STEEL - BERKELEY CERTIFIED MILL TEST REPORT 12/18/,12 16:13:31

P.G., Box 2239 100% MELTED AND MANUFACTURED IN THE USA
Mt. Pleasant, S.C. 29464 All beams produced by Nucor-Berkeley are cast and
Phoune: (843) 336-6000 rulled Lo d fully killed and fine grdin praclice.
Mercary has not bheen used in the direct manufacturing of this material.
Sold To: FOGRTACERD SA DE CV Ship To: NUCOR BERKELEY PORT Customer H.: 1872 - 6
BLVD CARLOS SALINAS JFE KM 8.3 Customer PO: 450094116
RULE 11 - LAREDD B.o.L. H.,.t 983689
APODACA, NL 666010 HUGER, SC 23450 MOS: B

SPECIFICATIONS: Tested in accordaace with ASIM specification R6-12/A6M-12 and AR370. Quality Manual Rev H26.
AASHTO : M270-50-05
ASME ! SR-36 07a
ASIM : A992-11:R36-08/RA529-05-30/A572-12-50/A709-345M
CSR ¢ G40.21-30w

Heat# Yield/ Yield Tensile C Mn D S Si 1 cu Ni CEl

Grade(s) Tensile (PSI) (PSI) Elong Cr Mo sn B v ! Nb XEXXXX% CE2

Description Test/Heat JW  Ratio (MPa) (MPa) H EEXXXX Ti XXXX%X XXX y lOEXXXKK CI Pcm

C10¥15.3 1214547 .84 59500 71100 24.4%8 .67 .86 .013 024 .19 .18 .08 .23
040 00,00" A992-11 110 490 .07 .01 .0100 0002 004 1,027 2821
C250%22.8 .82 57300 70500 24.94 001 L0070 | 4,38 ,1333
012.1320m 399 486 333 Pc(s) 217,260 1lbs Invi: 0

C10815.3 1214530 .84 60200 72000 24.13 .07 .83 014 029 22 , 20 .06 .24
040’ 00.00" A992-11 415 496 .06 .01 0111 .0002 .004 .028 .2779
€250%22.8 .84 60400 72000. 26.13 001 L0073 4,63 1302
012.1320m 416 436 360 Pc(s) 220,320 lbs Invi: 0

€10%15.3 1214528 .85 60700 71700 23.25 .07 .85 .013 029 21 .19 .06 .24
040 0DO0.00* A992-11 419 494 .06 .01 .0103 .0002 .004 031 .2837
C250%22.8 .86 61400 71600 25.19 001 .0072 4.54 1345
012.1920m 423 434 552 Pc{s) 337,824 lbs Invi: 0

C10K15.3 1214526 .83 23.86 .07 .82 013 .030 .21 19 .06 .24
040 00O.00" A992-11 .06 .01 .0097 | . .0002 .003 .028 2763
C250%22.8 .83 23.10 .002 L0076 4.45 .1309
012.,1320m 426 Pc(s) 260,712 1bs Invh: i

Elongation based on 8' (20.32cm) gauge leagth. ‘No Weld Repair’ was performed. Hg free and no contact with Hg during manufacture.
€I = 26,01Cu+3.88Ni+1,20Cr+1,4951+17,28P-{7.29CuxNi)—(9.10Ni%P)-33.39(Cu%Cu) CEl= CH{Mn/6)+{(Cr+Mo+V)/5)+({{NitCu)/15)

Dem = C+(Si/30)+(Mn/20)+({Cu/20)+{Ni/60)+{Cr/20)+(Mo/15)+(V/10)+5B CE2 = CH{(Mn+S1)/6)+((CT+Mo+V+Ch)/5)+{{NitCu)/15)
I hereby certify that the contents of this report are accurate and __Bruce A, Work
correct. All test results and operations Jerformed by the material Metallurgist

manufacturer are in compliance with material specifications, and
when designated by the Purchaser, meet apdylicable specifications.

UL



RUCOR STEZL - BERKELEY CERTIFIED MIIL TEST RETORT 12/18/12 16:13:31

P.0, Box 223¢ 100% MELIED NXD MNNUFNCTIURED IN THE Usn
Mt., Pleasant, 5.C., 29464 All beams produced by Nucor-2erkeley &re cast and
Phone: (843} 336-6100 rolled tc a fully killed an< Zine grain practice.
Mercury hac not been ased in the direct ranufacturing of this material.

Sold To: FORTACERG SA DE CV Ship To: NUCOR BERRELEY 20RT Customer #.: 1877 - 6

N BLVD CARLOS SALINAS DE KM 8.8 Customer PO: 4508¢4116
RULE 11 - LAREDO B.o.L. F...: 983€89

APODACA, NL 66600 HUGER, SC 29450 MOS: B

SPECIFICNIZONS: Tested in accordance with 1SIM specification ré6-12/n6M-12 and n371. Quality Manual Rav H26.
AASHIO : M270-53-05
ASME : S8-36 (07a
ASTM : A962-.11:336-08/A523-05-50/A572-12-50/F709-345M
CSA : G40.21-50w

Hoath Yields Yield Tensile C Mr p ! S ! si ! Cu Ni CE1 !
Grade(s) Tensile (PSI) (PSI) Elong Cr Mo Sn ! B ! \ ! Nb YXXXEX CE2 |
Description Test/deat JW  Ratio {MPa) (MrPa) 3 1232331 Ti XXXEXE | oxxx¥xx ) N ]oxxxxxx I Pcin !
Ci10%13.3 1214547 .84 39500 71100 24.46 .07 . BE 013 624 19 ! 18 .08 25
040 0D.BO" A939Z-11 410 430 .07 .01 ,01C3 | .0002 .004 | .027 ,2821
C25UR22 .8 B2 57908 YULUL 24.94 WLl 1 oot 4.38 1333
012.1920n 399 486 355 Pc(s) 217,260 1lbs Invi: 0
C10815.3 1214530 .84 60200 72000 24,13 .07 .83 .014 .029 .22 .20 .06 .24
040 00.00* Agaz2-11 415 496 .06 .01 L0131 .0002 .004 .028 2779
C250K22.8 .84 60400 72000 26.13 .0c1 L0075 | 4.63 1302
012.1920n 416 496 360 Pc(s: 220,320 1bs Invi: ]
C10%15.3 1214328 .83 60700 71700 23.23 .07 .83 W01z .029 .21 .19 .06 .24
uv4u’ uu.uu" A932-11 419 494 .Ub A1 JU1L3 Juguz U4 WU31 . 2B37
ClsURZ2.8 86 614Ul 716UU 25,19 ULl e 4.54 11345
12.1920n 423 494 552 Pefs) 237,824 1ihs Tnvi: fi
C10¥15.3 1214526 .83 59600 71400 23.86 .07 M L0113 ,030 .21 .19 .08 .24
g40* 00.00* A932-11 411 432 .06 .01 .00¢<7 ,0002 .003 .028 ,2763
€250%22.8 .83 59600 71800 23.10 | .001 H .0078 ! 4.46 11309 |
012.,1920n 411 493 426 Pc(s) 260,712 1lbs Invi: 0

tlongation hzsed on 8* (20.32cm) gauge length., ‘No #eld Hepair‘ was performed. kg free and no contac:t with Hg during mznufacture.
CI = 26,U2Cu+3,88N1-1,2UCr41,4951+17.28P-(7.29Cu¥Hi)-(Y.1UNiXP}-33,39(Cuxlu) CE1= CH+{Mn/b)+{{Cr+Mc+V)/a)+((KXi+Cu)/13)

Pem = CH{SL/30)+(Ma/20)+4({Cu/2034(Ni/60)+{Cr/20)+(Mo/15)4(V/.0)+5B CE2 = CH{{¥n+S1)/6)+{(Cr4MotViCh)/5)+{({NitCu)/15)
I hereby certify fhat the contents of this report are accurate and Bruce A. Work
*  correct., RL1l test results and oparations parforred by the material Metallurgist

manulaclurer are 1s complidnce with malerial specifications; and
when designated by the Durchaser, meet applicable specificaticns.




